



TEST REPORT

Sample's name	Mark / Brand	Laboratory No.
Wood Replacement-Fiber Cement	CONWOOD	L51/09918.1

Test Result

Thermal Conductivity, W/m.K	0.184
Thermal Resistance, m ² .K/W	0.082


Customer's name	CONWOOD CO., LTD. (Siam City Cement Group)
Customer's address	Column Tower, 7 th -12 th Fl, 199 Ratchadapisek Rd, Klongtoey, Bangkok 10110, Thailand
Sample's description	Square sheet size 1x1 ft and 15 mm. thickness
Test date	22 December 2008
Test method	ASTM C177-97

Approved by


(Mr. Sun Jhitkrai-kroun)

Scientist (Senior Professional Level)

Reported by


(Mr. Puckanai Thongthumporn)

Scientist (Senior Professional Level)

This report is only valid for the sample received. The above statement is not intended for advertising purposes and shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.